CTi

Rk &
Test Report

&S A2190055991101ER1L 1 4t 13 7
Report No.  A2190055991101ER1 Page 1 of 13
HFigRAL  AR/REF BT (RN AR A

Applicant  WURTH ELECTRONICS(SHENZHEN)CO.,LTD.

Huhk RN 5 X BRI AT 4% 22 S aIt Al KE 1-3 2

Address 1-3ND FLOOR, CHUANGSHIJI BUILDING, NO#22 PINGDI PUZAI ROAD,

LONGGANG, SHENZHEN

PR A A i B d B IR R AR IA

The following sample(s) and sample information was/were submitted and identified by/on

the behalf of the client

B 4K Sample Name RSTV series
A5 Type 47100526415x
B H 3 2019.03.18
Sample Received Date Mar. 18, 2019
FE A H 3 2019.03.18-2019.04.22
Testing Period Mar. 18, 2019-Apr. 22, 2019
2= WA B ot
No. Test Item
. PN EE e R
Solar radiation test

KSR HS 055000,

Test Result(s): Please refer to the following pages.

AR TR SR B T R AT o Akl BRI A2190055991101E, H A
sk A, JRikiE A2190055991101E 1EJ% .

This testing report revised “Sample Name” based on the original report of A2190055991101E. This
testing report displaces the original one which was invalid since the date of this testing report
released.

ﬁt@ﬁ ‘I{ ‘j’i's \%\ Z?ZI Eaﬁ

Signatory
B LI ]

I~

RERNEH

nspection & Testing Services

2019.05.08
May 8, 2019

No0.R478347619
b T AR X TR 999 5

ww.cti-cert.com  E-mailiinfo@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com




CcTi |
PR &
Test Report

igms  A2190055991101ER1 2 i3k 13 0
Report No.  A2190055991101ER1 Page 2 of 13
TR A
Tested Sample(s)

HRHRS FE & FR EiiRes

Sample No. Sample Name Type

A2190055991101001-1~30 RSTV series 47100526415x

RERE A

Sample Photo(s)
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AT H: KPR AR

Test Item: Solar radiation test

1. R &% Test Equipment

& FA Eihs rils JER B 2 AR
Equipment Name Model brand Calibration date Valid to
DRSS SUN1000 i 2019.1.7 2020.1.6
Sunlight Simulation Chamber Vdsch o o
7.2 F PR AX %7K
. . TOS7200 . . 2019.4.1 2020.3.31
Insulation Resistance Tester Kikusui
RIS TOS5301 S 2019.4.1 2020.3.31
Withstand Voltage Tester Kikusui o A
=RCALIbE
B2 FLBH I 2 55 B
. . ! SE101R Taiwan 2019.4.1 2020.3.31
Dynamic resistance test system i
shun ying

2.  ¥HIE %4 Environmental Conditions
WmAEE: (18~28)C; B (25~75)%RH
Temperature: (18~28) C; Humidity: (25~75)%RH

3. WA A5 #E Test Standard:

% |EC60068-2-5:2018 4% Sa2;
Reference IEC60068-2-5:2018 Procedure Sa2;

4. W3R % E Test Condition
-a) HESSAEE: 1090 W/mA (L& SRS B0 1120W/m?, HR3GE SR br i EOR AT AR S &R
HF|: 1090 W/m?);
Radiation Energy: 1090 W/m?(The total radiation is 1120W/m?, adjusted to 1090 W/m?
according to the latest standards.);
-b) HEEE: 40°C
Temperature: 40°C;
-c) ¥E/%: 90% + 10%RH;
Humidity: 90% + 10%RH,;
-d) JEHE: 20 /N
IHlumination: 20h;
-e) MHE: 4 /NEF IR 25°G
Dark: 4h  Temperature: 25°C;
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-f) 1EH L. 25 153
Cycle number: 25 cycles;
-g) MR AR 2 T B T
Monitoring the maximum temperature on the sample surface;

R —

i 1 1} —

1 ]

-h) ¥ 4P RE Equipment performance
¥ . . . .
s zctral Ultra-violet B? | Ultra -violet A Visible Infra-red Total radiation
fegion #5414 B° A4 A R o 5128 B
Lo
. 280nm-320nm | 320nm~400nm | 400nm-780nm | 780nm-3000nm | 280nm~3000nm
Bandwidth
B
- _E 5W/m? 63W/m? 560W/m? 492W/m? 1120W/m?
Irradiance
o R 5 B
Proportion of 0.36% 6.64% 53% 40% 100%
total radiation
-) STV }ERLT
Bulb: Halogen lamp
gﬁ:if“ T 1 i
012 3 4567 89 11 12 13 14 1516 17 18 19 21 22 23 24 25 26 27 28 29 31 32 33 34 35 36 37 3
CcTI 10 20 cm 30 ~
MUk Specification : OSRAM HMI 2500 W/DXS
Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com



CTI
R 45

Test Report

iS5 A2190055991101ER1L %5 73t 13 1
Report No.  A2190055991101ER1 Page 5 of 13
5. WA 4 R TestResult(s)
TS HEER WAL R(BURE)
Sample No. Criterion Test Result(s) ( Visual inspection)

1. HAS AL i SN REA TF
H, BRI ER
No cracking, deformation and
bubble phenomenon should be
found on sample surface by
visual inspection after test.
2. GRS
No loosening should be found
on structural parts.

A2190055991101001-1~30

L
PASS

fif B 5 Withstand voltage

HnmS MR E R HEER =AY MR e
Sample No. Test Condition Criterion Before test After test
pin-pin T 7 A% HH
O LT AC 1500V 60s No breakdown PASS PASS
pin-case T % HH% aig
AC 3000V 60s No breakdown PASS PASS

#5 4% # BH Insulation Resistance

- #5 % H.FH Insulation Resistance 500V DC 60s pin-pin
MRS 5 T
HEER VIR RS
Sample No. el
Criterion Test Result(s)
7 2% L L > 100MQ G
A2190055991101001-1~30 ) .
Insulation Resistance>100MQ PASS

55 <.
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4l B PH Contact Resistance

HeER TR F
Th4%5 Sample No. .
L P Criterion Test Result(s)
Pefub L FH <<20mQ k%
A2190055991101001-1~30 .
Contact Resistance<<20mQ PASS
HvE: Al ki R4t . Remark: The criterion is supplied by the client.
X0 H R T ¥ 43 2w
Test Item Test method Test Result(s) | Conclusion
2% |EC60068-2-5:2018 27 Sa2;
&8 = XTI TE Lt &
AL TR Reference IEC60068-2-5:2018 IR i
Solar Radiation Test See Test Result PASS
Procedure Sa2;

VE Note: A% ¥ /£ 2R Pass :Meet the requirements;
NG ANl 2 EE5R Fail: Does not meet the requirements;
[: ANEATH5E 12 Not apply to the judgment.
HEMHE 2 S #E . Remark: The criterion is supplied by the client.

A T
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#5 4% B Insulation Resistance
) #4584 = FH Insulation Resistance 500V DC 60s  pin-pin
HEER WA A5
Sample No. L
Criterion Before the test After the test
A2190055991101001-1 >100MQ >100MQ
A2190055991101001-2 >100MQ >100MQ
A2190055991101001-3 >100MQ >100MQ
A2190055991101001-4 >100MQ >100MQ
A2190055991101001-5 >100MQ >100MQ
A2190055991101001-6 >100MQ >100MQ
A2190055991101001-7 >100MQ >100MQ
A2190055991101001-8 >100MQ >100MQ
A2190055991101001-9 >100MQ >100MQ
A2190055991101001-10 >100MQ >100MQ
A2190055991101001-11 >100MQ >100MQ
A2190055991101001-12 >100MQ >100MQ
A2190055991101001-13 >100MQ >100MQ
A2190055991101001-14 76 2% L > 100MQ >100MQ >100MQ
A2190055991101001-15 Insulation >100MQ >100MQ
A2190055991101001-16 Resistance> >100MQ >100MQ
A2190055991101001-17 100MQ >100MQ >100MQ
A2190055991101001-18 >100MQ >100MQ
A2190055991101001-19 >100MQ >100MQ
A2190055991101001-20 >100MQ >100MQ
A2190055991101001-21 >100MQ >100MQ
A2190055991101001-22 >100MQ >100MQ
A2190055991101001-23 >100MQ >100MQ
A2190055991101001-24 >100MQ >100MQ
A2190055991101001-25 >100MQ >100MQ
A2190055991101001-26 >100MQ >100MQ
A2190055991101001-27 >100MQ >100MQ
A2190055991101001-28 >100MQ >100MQ
A2190055991101001-29 >100MQ >100MQ
A2190055991101001-30 >100MQ >100MQ

-~
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B H BH Contact Resistance

FE S HEER 0 A W

Sample No. Criterion Before the test After the test
A2190055991101001-1 0.9mQ
A2190055991101001-2 0.9mQ
A2190055991101001-3 0.9mQ
A2190055991101001-4 0.7mQ
A2190055991101001-5 1.1mQ
A2190055991101001-6 0.8mQ
A2190055991101001-7 0.6mQ
A2190055991101001-8 0.7mQ
A2190055991101001-9 0.8mQ
A2190055991101001-10 0.7mQ
A2190055991101001-11 0.6mQ
A2190055991101001-12 0.7mQ
A2190055991101001-13 1.1mQ
A2190055991101001-14 ) 0.7mQ
A2190055991101001-15 ?ﬁﬁé%ﬁﬂéZOmQ 0.9mQ
A2190055991101001-16 Contact Resistance 0.8mQ

<20mQ

A2190055991101001-17 0.8mQ
A2190055991101001-18 1.0mQ
A2190055991101001-19 1.1mQ
A2190055991101001-20 1.1mQ
A2190055991101001-21 0.7mQ
A2190055991101001-22 0.8mQ
A2190055991101001-23 1.0mQ
A2190055991101001-24 0.9mQ
A2190055991101001-25 0.6mQ
A2190055991101001-26 0.7mQ
A2190055991101001-27 1.4mQ
A2190055991101001-28 0.7mQ
A2190055991101001-29 1.1mQ
A2190055991101001-30 0.9mQ

AN\
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Test Photo(s)
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i L FH

Contact resistance
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Withstand voltage (pin-pin) Withstand voltage (pin-case)

utz SEN

Insulation Resistance
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MR JEHERHE

Sample Photo(s) after the test
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Remark: The testing data and result(s) in this report is(are) just for scientific research, education,

internal quality controland product development etc.

Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com

www.cti-cert.com  E-mailiinfo@cti-cert.com

Hotline:400-6788-333
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ok RE SR xR
*** End of Report ***

LR

Statement:

LRI 5 oL E AR B 3 Al B 4 5 030G
This report is considered invalid without approved signature, special seal and the seal on the
perforation;

2 FE i B A B B SR A, HEE NN B S DT, CTI RS H B S
The sample(s) and sample information was/were provided by the client who should be
responsible for the authenticity which CTI hasn't verified;

B AR A 45 SR AN B2 UL i 57 51 5
The result(s) shown in this report refer(s) only to the sample(s) tested;

4 RZ CTI Hif R, AFE B Hl AR .

Without written approval of CT], this report can't be reproduced except in full;

5.AMAG IR & PN A S AR B E R, IO
In case of any discrepancy between the English version and Chinese version of the testing
reports(if generated), the Chinese version shall prevail.
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